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DECLARATION OF TEST RESULTS

No: ERA-2100-0018

The related reaction to fire tests were carried out for the product as described below at Efectis Era
Avrasya Test Laboratory 201 October 2021. Classification of reaction to fire has been carried out in
accordance the standard:

EN 13501-1:2018

“Sanwich Door Panel”

Fire behaviour Smoke production Flaming droplets

C - S 3 , d 0

Flammability Classification*

Hardly inflammable

*Turkey's regulation on fire protection 2009, Appendix-2/C the table of flammability classification of
construction materials in accordance with EN 13501-1

Placed on the market by:  BILKA OTOMATIK KAPI SIS. LOJISTIK INS. SAN. VE TiC. LTD. STi.
Mimarsinan 0.S.B. 9. Cad. No:01 Melikgazi, Kayseri / TURKEY

Manufactured by: BILKA OTOMATIK KAP!I SiS. LOJISTIK INS. SAN. VE TiC. LTD. STi.
Mimarsinan 0.S.B. 9. Cad. No:01 Melikgazi, Kayseri / TURKEY

PUR Foam Manufacturer:  PLUSKIM KIMYA SAN ve TiC A.S.
Selahaddin Eyyiibi Mah. 1625. Sokak No:2 Esenyurt /
TURKEY

g
Ali BAYRAKTAR
Laboratory Manager
25.10.2021

This document is a declaration of test results and does not represent any type of
approval or certification of the product. All details related to product specifications
and field of applications are described in the report No: ERA-21-156.




